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Installation Instructions
Hardtop Rack System

Parts List

Roof Rack Assembly 
Part # 200407257
Qty 2

Front Mounting Bracket
Part # 200380287
Qty 2

Front and Rear Clamping Bracket
Part # 200380304
Qty 4

Plastic Connector 
Part # 200367498
Qty 2

Light Bar Mounting 
Bracket Right Side
Part # 200389126
Qty 1

Light Bar Mounting 
Bracket Left Side
Part # 200389125
Qty 1

Light Mounting Bracket
Part # 200367581
Qty 4

Side Plate Right 
Part # 200407426
Qty 1

Side Plate Left 
Part # 200407595
Qty 1

Center Mounting Bracket
Part # 200380297
Qty 4

Rear Mounting Bracket
Part # 200380293
Qty 2

Center Clamping Bracket
Part # 200367324
Qty 4

Rubber Strip for Front 
and Rear Brackets
Part # 200417242
Qty 4

Rubber Strip for
Center Brackets
Part # 200417244
Qty 4

M6 T-Bolt
Part # 200401267
Qty 4

Rear Mounting 
Bracket Spacer
Part # 200415823
Qty 2
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Installation Instructions
Hardtop Rack System

Parts List

Hex Bolt 
8mm x 25mm
Part # 3002591
Qty 8

*M8 hex Nut
Part # 3001481
Qty 8

M6 Nut Plate
Part # 200389904
Qty 8

Combo Bolt  M6
Part # 3006267
Qty 8

Button Head Bolt M8
Part # 3000766
Qty 2

4mm Allen Wrench
Part # 3000062
Qty 1

M6 Split Washer
Part # 3000136
Qty. 12

M6 Tie Down Ring
Part # 200406748
Qty 8

M8 Flat Washer
Part # 3000238
Qty 22

M6 Flat Washer
Part # 3000222
Qty 16

M6 Hex Nut
Part # 3001471
Qty 12

M8 Split Washer
Part # 3000147
Qty 22

5mm Allen Wrench
Part # 3000070
Qty 1

Foam Tape for Center
Mounting Brackets
Part # 200381993
Qty 4

Foam Tape 3mm Thick
(Center Brackets)
Part # 200367480
Qty 4

Foam Tape 5mm Thick
(Center Brackets)
Part # 200367479
Qty 4

Foam Tape 3mm Thick for
Front and Rear Brackets
Part # 200352579
Qty 4

Foam Tape 5mm Thick for
Front and Rear Brackets
Part # 200243048
Qty 4

Foam Tape for Front and 
Rear Mounting Brackets
Part # 200370494
Qty 4

M6 x 25mm Hex Bolt
Part # 3002591
Qty 8

M8 Plastic Nut
Part # 200415696
Qty 8

Bolt  M8 X 35mm
Part # 3002609
Qty 4




